



**Test Report**

No. 2804328/TX

Date : Jan 27 2007

Page 1 of 2

HANG WAI ZIPPER FACTORY LIMITED.  
G/F  
176 KI LUNG STREET  
SHAM SHUI PO  
KOWLOON  
HONG KONG

The following samples were submitted and identified by the client as:

Three samples of no.3 nylon zipper with no.3 slider in (A) lt blue (B) pink (C) orange.

Country Of Destinations : Europe

Sample Receiving Date : Jan 23, 2007

Test Performing Date : Jan 24, 2007

Test Performed : Selected test(s) as requested by applicant.

\* \* \* \*

Test Results : Please refer to the next page(s).

Signed for and on behalf of  
SGS Hong Kong Ltd.

Choi Wai Ying, Cherry  
Senior Account Executive

This document is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at [www.sgs.com](http://www.sgs.com). Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated: (a) the results shown in this document refer only to the sample(s) tested and (b) such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.

H 14584572



## Test Report

No. 2804328/TX

Date : Jan 27 2007

Page 2 of 2

### Test Result :

#### Soluble Heavy Metals Contents

(As specified in EN 71 Part 3:1994 + A1:2000. Analysis was conducted by Inductively Coupled Argon Plasma Spectrometry.)

<u>Element</u>		<u>1</u>	<u>2</u>	<u>3</u>	<u>Limit</u>
Soluble Lead (Pb)		< 5 mg/kg	< 5 mg/kg	< 5 mg/kg	< 90 mg/kg
Soluble Antimony (Sb)		< 5mg/kg	< 5 mg/kg	< 5 mg/kg	< 60 mg/kg
Soluble Arsenic (As)		< 5mg/kg	< 5 mg/kg	< 5 mg/kg	< 25 mg/kg
Soluble Barium (Ba)		< 10 mg/kg	< 10 mg/kg	367 mg/kg#	< 1000 mg/kg
Soluble Cadmium (Cd)		< 5mg/kg	< 5mg/kg	< 5mg/kg	< 75 mg/kg
Soluble Chromium (Cr)		< 5 mg/kg	< 5 mg/kg	< 5 mg/kg	< 60 mg/kg
Soluble Mercury (Hg)		< 6.7 mg/kg	< 6.7 mg/kg	< 6.7 mg/kg	< 60 mg/kg
Soluble Selenium (Se)		< 10 mg/kg	< 10 mg/kg	< 10 mg/kg	< 500 mg/kg

#### Sample Description :

1. Zipper Tape (A+B+C)
2. Zipper Teeth (A+B+C)
3. Paint On Zipper Slider (A+B+C)

Mass of trace amount of group 3 = 97.7 mg

Note: < = Less than

mg/kg = milligram per kilogram

Results shown are of the adjusted analytical result.

# = For 2-composite mix the with results exceeding one half of the relevant requirements or 3-compostie mix with results exceeding one third of the relevant requirements, the composite sample may have the possibility of one or more components that can lead to a failure result, it is recommended to test on individual basis.

\*\*\* End of Report \*\*\*